SC400/ SC600 Spare Parts List

REFNOIpART NO DESCRIPTION uusr;|ntg Order
QTY quantity

2 30121-00091-00 Nut M8

3 30136-00279-00 Washer 8

4 70002-02872-00 Engine pedestal

5 30101-00723-00 Bolt M8x40

6 33141-00105-00 transmission case uper cover

7 33049-00094-00 Active wheel

8 33400-00044-00 Key

9 30136-00241-00 big washer

10 30136-00244-00 Washer 12

11 30106-00027-00 Bolt

12 33712-00005-00 V Belt

13 33049-00092-00 Passive wheel

14 20061-00001-00 tensional wheel assy

15 34032-00110-00 Worm shaft bearing bush

16 33401-00036-00 bear housing gasket

17 34033-00050-00 worm shaft

18 33050-00054-00 tensional wheel spring

19 30125-00003-00 Hex locking Nut M8

20 30136-00279-00 tensional wheel bush

21 30101-00722-00 Hex bolt M8*30

22 34007-00094-00 Oil seal 20*35*10

23 20060-00001-01 gear box assy

24 33709-00061-00 Ristance blade

25 33709-00054-00 side disk

26 20062-00029-00 Left blades assy

27 30125-00053-0C Hex locking Nut M10

28 33004-00727-00 bracket assy, front wheel

29 30101-00868-00 Hex bolt M10X65

30 20134-00222-00 Wheel assembly

31 30100-00148-00 Bolt, front wheel shaft

32 30125-00053-0C Hex locking Nut M10

33 20062-00030-00 Right blades assy

34 33704-00001-00 gear box front baffle

35 30101-00403-00 Hex bolt M6*16

36 30101-00720-00 hex bolt M8*20

37 30125-00003-00 hex locking nut M8

38 30136-00279-00 Washer 8

39 30106-00013-00 bolt M8*25

40 34006-00109-00 R pin ®1

41 34006-00137-00 B pin ©6

42 34006-00109-00 R pin ®2




43 34006-00105-00 B pin ®8

44 33706-00005-00 handle seat

45 30106-00014-00 Hex bolt M8*35

46 30125-00003-00 hex locking nut M8

47 30136-00283-00 Washer 8

48 33340-00114-00 Handrail pedestal

49 33050-00054-00 tensinoal wheel spring
50 33707-00024-00 clutch cable

51 33706-00151-00 Left handrail assy

52 33015-00164-00 handrail Ruber

53 33705-00023-00 clutch handle

54 33706-00150-00 strength pipe between handrail
55 30128-00031-00 Hex Locking nut M8

56 33707-00037-00 Fuel switch cable

57 30134-00008-00 Nut M6

58 33707-00037-00 Accelerator cable assembly
59 30101-00895-00 Hex bolt M6*45

60 33706-00006-00 Right handrail assy

61 33704-00016-00 Dam-board

62 33050-00045-00 Fender tensional Spring
63 34006-00109-00 R pin ®2

64 30101-00719-00 Hex bolt M8*16

65 33704-00038-00

66 33704-00037-00




Engine exploded view




Engine exploded view

33

33043-00505-00

GASKET, CvLINDER HEAD COVER

HUT,  VALVE ADNUSTING AND

;

it | orger 34 |97002-z240110-0000 |t T CTR 0 2
REF.NO. PART NO DESCRIPTION “5-# quantity 35  [14311-Z180210-0000  |ROCKER, VALVE 2
" 1 [11310-Z180230-LSAD  |CRANKCASE SUBASSEMBLY. 1 30 [14313-2240710-0000 |BOLT, ROCKER SHAFT 2
F 5 17004-Z120110-00A0 | TUBE. BREATHER 1 kT 14091-Z180110-0040  |PLATE, LITER LIMITED 1
"2 9000706122140 oLt » 38 |14071-Z180110-00A0  |LIFTER, VALVE 2
" 4 [11333-7180110-00A0 |PLATE, BREATH GROOVE COVER 1 39 |14081-2240110-0000 | TAPPET, WALVE 2
" 5 [11332.7180110-00A0 | GASKET, BREATH GROOVE 1 A0 (N VALVE L
I' & 190103041051 CROSS.STITCH BOLT p 41 |12103-Z350110-00A0  |SPRING, VALVE 2
"7 |11321-2130110-00A0 |PECE BREATH y 42 |12112-Z010110-0000  |SEAT, VALVE SPRING 2
" & [12045-7240110-0000 |REED VALVE STOPPING PLATE 1 43 |12101-2010110-0000 |GUIDE, SEAL 2
"o |34007-00127-00 SEAL OL 1 44 |30010-Z180110-00A0  |PLUG, SPARK 1
" 10 [11331-Z180110-00A0 |STRAINER, BREATH GROOVE 1 45  |90207-7180210-0000 |BOLT 2
F 11 19340-Z180110-0040  |SHELD LOWER 1 46 18001-Z180410-0040 | GASKET, EXHAUST OUTLET 1
" 12 |19340-2130210-0000 |SHELD LOWER 1 47 |18100HZ350110-00A0 |MUFFLER ASSY. 1
" 13 |13300-2181610-0000 | CRANKSHAFT ASSY. 1 48 |18130-Z180210-QBA0  |COVER, MUFFLER OUTER 1
" 14 [90408-Z030210-0000 |WASHER, FLAT 1 49 |90310-0600-31 NUT <
" 15 |20084-00140-00 RING ASSY, PISTON 1 50  [900071-0516-01 BOLT 3
" 15  |34004-00110-00 FISTOMN 1 1 80001-Z180410-0200  |HOUSING, ENGIME 1
" 47 [13122-Z350110-00A0  |CLIP, PISTON PIN 2 52 [28110-Z1507110-00A0  |SHROUD 1
" 18 [13121-Z250110-0000  |PN, PISTON 1 53  |28001-Z180210-00A0 |STUD 1
" 10 |34005-00009-00 ROD, CONNECTING 1 54 |28001-2180110-00A0  |STUD 2
" 20 [11411-Z180130-YJAO  |COVER, CRANKCASE 1 55 |20149-00187-00 STARTER ASSY, RECOL 1
" 21 |16400-Z180110-00A0 |GEAR ASSY, GOVERNOR 1 56 |30101-00754-00 NUT B
" 22 |20026-00066-00 DIPSTICK SUBASSEMBLY, OIL 1 57 [30125-00011-00 NUT, FLYWHEEL 1
" 23 |20007-0618-A1 BOLT B 58  |28002-Z180110-0000 |PULLEY STARTER 1
" 24 |90007-0650-A1 BOLT 2 59 |32099-00231-00 IMPELLER 1
" 25 [16061-Z180110-00AD |ARM, GOVERNOR 1 60 [13510-Z180210-0000  |FLYWHEEL SUBASSEMBLY 1
" 26 |90408-Z010210-0000 |WASHER, FLAT 1 61  [90007-0630-A1 BOLT 1
" 27 [34007-00128-00 SEAL, OIL 1 G2 [20028-00133-00 COIL, IGNTION 1
" 23 |90501-2010110-0000 [P 1 62 [33048-00507-00 GASKET, INSULATOR PLATE 1
" 29 |90502-0818-00 PIN 2 G4 |33014-01092-00 PLATE, CARBURETOR INSULATOR 1
" 30 [34007-00126-00 SEAL, OIL 1 65 |33048-00508-00 GASKET, INSULATOR PLATE 1
" 31 [14200-Z180110-00A0 |CAMSHAFT ASSY. 1 GG |33048-00509-00 GASKET, CARBURETOR 1
" 32 [12411-Z180110-00A0 |COVER, CYLINDER HEAD 1 67 |90207-Z180110-00A0  |BOLT 2




58 |70010-01519-00 CARBURETOR ASSY, 1
50 |20025-00215-00 CLEANER, AR 1
70 T0009-01561-00 WALVE, STARTING RICHED 1
71 T0009-01562-00 TUBE, STARTING RICHED WALWVE 1
72 |17150-2180220-0000 [ o SUOASSENELY, AR 1
73 [17104-2180110-0000  [COVER, AIR CLEANER CASE 1
74 [17101HZ180110-0000 [cASE, AR CLEANER 1
75 [16600-2120410-0249  [TANK, FUEL 1
76 [20131-00055-00 COVER, FUEL TANK 1
77 |16744-z620120-0000 [T oo Drre PRERTATR 1
78 |90007-0640-A1 BOLT 1
79 |16652-2030110-0000  [STRAMNER, FUEL 1
80 |90685-1000-01 CLAMP 1
g1  |90686-2180410-0000 |TuBE, FUEL 1
82 |90685-0700-01 CLAMP 1
83 |90683-2250410-0000 [BusH 1
84 [16062-2180110-00A0 |ROD, GOVERNEOR 1
a5 |34015-00110-00 ST, THRCTTLE VALVE 1
86 |16070-Z180110-00A0 |2 27TUR! SUBASSENELY, 1
87 [16072-2010110-0000 [BOLT, GOVERNOR SUPPORT 1
a3 |70009-01560-00 SPRING, GOVERNOR 1
89 |16520-2180410-0000 |CONTROL ASSY, THROTTLE 1
90 |90684-2250110-0000 [cLi 1
91 |90007-0625-A1A0 BOLT 1







	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



